
www.manaraa.com

University of South Florida
Scholar Commons

Graduate Theses and Dissertations Graduate School

January 2012

Optimization of an Advanced Water Treatment
Plant: Bromate Control and Biofiltration
Improvement
Dustin William Bales
University of South Florida, dustin.bales@gmail.com

Follow this and additional works at: http://scholarcommons.usf.edu/etd

Part of the Civil Engineering Commons, and the Environmental Engineering Commons

This Thesis is brought to you for free and open access by the Graduate School at Scholar Commons. It has been accepted for inclusion in Graduate
Theses and Dissertations by an authorized administrator of Scholar Commons. For more information, please contact scholarcommons@usf.edu.
[...]
1.2: Impact of Regulations on the City of Tampa 

The David L. Tippin Water Treatment Facility (DLTWTF) provides drinking water in and 

around the City of Tampa (Florida). It originally employed a coagulation/flocculation 

followed by sand filtration treatment. This setup led to high turbidity, TTHMs regulatory 

violations, and taste and odor control issues. Because of the need to meet regulatory 



www.manaraa.com

6 
 

requirements and to also meet consumer demands for improved taste and odor of the 

final product, the water treatment plant underwent a large renovation between 2000 

and 2002. During that time period the plant added ActifloTM (a high rate clarifying 

process), ozonation, and biofiltration by granular activated carbon (GAC), (details of the 

current treatment facility are provided in Chapter 2). The 2000-2002 upgrade addressed 

the operational issues that led to turbidity, TTHMs, and taste and odor problems. 

However, the addition of ozone created two major issues, among other minor ones. One 

issue is increased chloramine demand at the plant and in the distribution system. The 

second is bromate compliance, which can be an issue for any utility ozonating bromide 

containing water. Marda et al. (2008) identified biofiltration as the cause of high 

chloramine decay, and implemented an operational fix but did not reduce the increased 

chloramine demand itself. Bromate is currently controlled via pH depression, which is an 

expensive but effective method of maintaining a low bromate concentration.  

 

1.3: Research Objectives 

The overall goal of this research was to address the two major issues caused by 

ozonation at the DLTWTF – increased chlorine demand and bromate formation. The 

specific research objectives were to:  

1. Reduce the chlorine demand in filter effluent of the biofiltration system. 

2. Reduce the operation costs of the biofiltration and/or disinfection system. 

3. Reduce bromate formation during ozonation through chemical addition. 

4. Reduce the operating cost of pH management by increasing ozonation pH 

without the risk of a bromate violation. 



www.manaraa.com

7 
 

Research objectives 1 and 2 directly related to chlorine demand whereas research 

objectives 3 and 4 were related to bromate formation. The chlorine demand issue used 

a pilot plant at the DLTWTF and the bromate issue its performance under different 

operating conditions was evaluated. 

 

In terms of chlorine demand, two possible causes for non-ideal biofiltration performance 

were identified. The first is a lack of bioactivity, allowing NOM and other soluble 

microbial products to pass into the distribution system, increasing chloramine demand 

and distribution system nitrification. This is a possible scenario as all the biofilters are 

backwashed with finished water from the clearwells, which have a residual chloramine 

concentration of about 5 mg/L. A high chloramine concentration may significantly 

suppress bioactivity in the filter media. The second possible cause is an excess of 

bioactivity, leading to excessive sloughing of biofilms into the finished water and the 

same negative effects. Surface water in Florida is high in NOM, which after ozone 

treatment will be broken down into lower molecular weight NOM that microorganisms 

can utilize as a source of carbon (a nutrient). Such favorable conditions might cause the 

filters to become overloaded with biofilm leading to more microbial soluble products in 

the filter effluent. 

 

Based on these two possible causes, non-chlorinated water for filter backwash and 

nutrient addition was evaluated, both of which should promote more bioactivity in the 

filter media. The GAC and anthracite media were compared side by side for all these 

conditions. Because anthracite doesn’t support bioactivity as well when compared to 

GAC, the difference, if there is any, should be very revealing and provide more evidence 



www.manaraa.com

8 
 

on the possible cause of high chloramine demand that has been observed in the finished 

water. Different filter depths for GAC media were studied as well. This won’t be a 

feasible solution to the problem at the DLTWTF because the filter is constructed on the 

first floor of a 3-story building and filter depth can’t be altered. However, such a study 

will further help understand the issue and ultimately lead to a solution for it. 

 

After the installation of ozonation at the DLTWTF, bromate formation became an issue 

during time periods when there was high bromide present in the source water. As 

previously described, bromate is formed during the advanced oxidation processes 

because of its high oxidative potential. Ozonation is the only mechanism for bromate 

formation in a typical water treatment process. The three factors with the most 

significant effect on bromate formation are bromide concentration, ozone dose, and pH. 

The most common control mechanism is pH control, which was implemented at DLTWTF 

to control bromate. The literature contains many other mechanistic control strategies, 

that led to the two objectives related to bromate formation. To achieve these objectives, 

a bench scale ozonation system was designed and built to research the optimal ratio and 

concentration of ammonia and chlorine for the specific conditions of the DLTWTF 

(addressed in Chapter 4).  

 

The remainder of this thesis is organized as follows. Chapter 2 describes in detail the 

current treatment process of the DLTWTF, the unique water quality of the Hillsborough 

River, and the associated strategies of dealing with such water. Additionally, Chapter 2 

describes the history of the treatment plant, and the subsequent evolution of issues 

facing the plant over time as new technology was implemented. Chapter 3 examines the 



www.manaraa.com

9 
 

biofiltration process from data obtained in the pilot-scale and compares these results to 

the full-scale process under various operating conditions. Key variables affecting 

biofiltration performance were identified and a best resolution for the high chlorine 

demand problem was proposed. Chapter 4 describes the methods and results of the 

bench scale bromate formation study, identifying the optimal ratio and concentration of 

ammonia and chlorine required to reduce bromate and the associated cost savings. 

Chapter 5 provides conclusions to the thesis and recommendations for further research 

that are applicable for the DLTWTF and to water utilities.  



www.manaraa.com

10 
 

 
 
 
 
 
Chapter 2: The Treatment Process at the David L. Tippin Water Treatment 

Facility 

 

The David L. Tippin Water Treatment Facility (DLTWTF) treats surface water from the 

Hillsborough River Reservoir in Tampa, Florida. It is permitted for a maximum flow of 

120 MGD and serves around 600,000 people in the City of Tampa. Figure 2.1 shows the 

treatment process which consists of coagulation and flocculation using ferric sulfate, 

advanced oxidation by ozone, biofiltration, and disinfection by chloramination.  

 

 
Figure 2.1: The current treatment process at DLTWTF 

  

Lime

Raw 
water 

ActifloTM

Rapid 
Mix

Flocculation Sedimentation

Ozonation Biofiltration

Ferric, Acid, 
Polymer NaOH 

NH3, Cl2,

NaOH 
 

6.5 – 7.0 ~ 4.5 ~ 6.5
can be as low as 6.0 for 
bromate control, but costly 

~ 7.0 to 7.2 ~ 7.5 to 8.0

Coagulation/Flocculation 

Blending Chamber, 
Clearwell, and 
Distribution System 

pH Profile 



www.manaraa.com

11 
 

2.1: The Current Treatment Process 

The process begins by pumping water out of the Hillsborough River Reservoir into the 

parallel rapid mix and ActifloTM systems. As the water travels between the reservoir and 

the beginning of the coagulation/flocculation process, sulfuric acid, polymer, and ferric 

sulfate are added to the water. ActifloTM is a high settling rate coagulation/flocculation 

process that uses sand as floc seeds to produce clarified water with a smaller land 

footprint and less retention time. In the traditional coagulation/flocculation process, 

ferric sulfate is added creating flocs which attract organic matter in the water. The 

resulting flocs are provided sufficient residence time to settle by gravity in a 

sedimentation basin. Clarified water is then collected from the sedimentation basin from 

the top.  

 

Following these two parallel steps the pH is raised to between 6 and 6.5 by adding lime 

(calcium hydroxide) before ozonation. Ozonation consists of an eight chambered 

contactor with weirs located between each chamber controlling flow conditions. Between 

0.5 and 3 ppmm of ozone is diffused into the water in the first two chambers using 

ceramic discs. The amount of ozone added depends upon water quality and ozone 

residuals in the 5th chamber of the contactor. Any remaining ozone at the end of the 

chambers is quenched by the addition of hydrogen peroxide.  

 

Water then travels to the filter junction box, where caustic soda (sodium hydroxide) is 

used to raise the pH to between 7.2 and 8 for biofiltration. Biofiltration consists of a 24-

inch layer of granular activated carbon (GAC) on top of 12 inches of sand. A variety of 

microbes reside in the GAC and increase the removal of turbidity and low molecular 



www.manaraa.com

12 
 

weight organic material that may contribute to biofilm formation in the distribution 

system. Manganese oxides and iron oxides are also removed by the filters. 

Approximately 9 feet of water is maintained above the filter bed and the water filters 

through at a rate of 1 to 3 gpm/ft2. Filters are backwashed when they reach an effluent 

turbidity set point of 0.15 NTU, a run time set point of 96 hours, or headloss set point of 

6 feet. During typical operation, the headloss set point is normally reached after 20-50 

hours, starting a backwash. 

  

After filtration, water is directed to the blending chamber. Chlorine (dosed from chlorine 

gas dissolved into a sidestream) is added first, followed by anhydrous ammonia (NH3) 

after an approximately 15-minute retention time. Fluoride is added at the same spot as 

ammonia. Chloraminated finished water is then stored in clearwells until being pumped 

into the distribution system. Residence time in the clearwell is typically around eight 

hours. 

 

The water quality of the reservoir that supplies the treatment plant fluctuates largely 

over the course of the year, impacting the treatment process in many ways. Figure 2.2 

shows two of the major water quality indicators, TOC and color, demonstrating the 

yearly cyclical trend in quality. The source water for the Hillsborough River is primarily 

the Green Swamp located in Central Florida.  During the wet season (June-September), 

TOC and color both spike due to the large amount of organic matter flushed out of the 

swamp and tributaries by heavy rains into the river. The relationship of rainfall to TOC 

and color can be seen Figure 2.2.  

 



www.manaraa.com

13 
 

 
Figure 2.2: Seasonal differences in TOC and color of Hillsborough River raw water, 
2009-2011 
 
 



www.manaraa.com

14 
 

Table 2.1: Raw and finished water quality metrics at the DLTWTF, September 2010 to 
June 2011 

Mar Jun Sep Dec Mar Jun Sep Dec

2011 2011 2010 2010 2011 2011 2010 2010

ALKALINITY, TOTAL ppm 121 133 72 148 93 90 65 118

AMMONIA ppm <0.1 <0.1 <0.01 <0.01 0.4 0.7 0.5 0.3

ARSENIC ppm 0.001 0.001 0.001 <0.001 <0.001 <0.001 <0.001 <0.001

BROMATE ppb <0.5 <0.5 <0.5 <0.5 1.6 6.5 1.4 4.0

BROMIDE ppb 68.1 118 76 76.1 89.6 181 45.8 103

B.O.D. ppm 1.8 1 1 2 2.2 1.8 1.9 1

CALCIUM ppm 56 64 27 62 74 89 45 78

CHLORIDE ppm 22.7 27.4 14.2 22.3 43.9 60.3 21.0 42.1

COLOR PCU 90 60 200 30 <5 <5 5 <5

CL RESIDUAL ppm - - - - 4.8 4.7 4.3 4.5

CONDUCTIVITY MMOHS 398 455 218 490 670 784 407 774

COPPER ppm <0.01 0.23 <0.01 <0.01 0.03 0.04 0.02 0.03

DISSOLVED OXYGEN ppm 5.6 4.2 2.0 6.5 11.4 13.4 11.7 6.8

DISSOLVED SOLIDS, TOTAL ppm 259 290 170 277 419 486 238 479

FLUORIDE ppm 0.1 0.2 0.2 0.2 0.5 0.7 0.8 0.8

HARDNESS, TOTAL ppm 182 200 96 212 220 248 130 270

IRON ppm 0.12 0.09 0.34 0.08 0.04 0.04 <0.02 0.05

MANGANESE ppm 0.011 0.010 0.009 0.01 <0.001 <0.001 0.002 <0.001

NITRATE ppm <0.025 <0.025 0.048 0.03 0.040 0.093 0.168 0.160

NITRITE ppm <0.005 <0.005 <0.005 <0.005 <0.005 0.012 <0.005 <0.005

NONCARBONATE HARDNESS ppm 61 67 24 64 127 158 65 152

ODOR TON 17 24 17 17 2 2 1 2

ORGANIC CARBON, TOTAL ppm 13.1 8.8 20.7 4.5 2.9 1.3 2.8 1.5

ORTHO PHOSPHATE ppm 0.06 <0.05 0.33 <0.05 <0.05 <0.05 <0.05 <0.05

pH ppm 7.51 7.87 7.12 7.76 7.56 7.84 7.84 8.12

PHOSPHORUS, TOTAL ppm <0.046 0.095 0.3 <0.1 <0.046 <0.046 0.1 <0.1

SODIUM ppm 12 16 8 8 44 56 22 38

SULFATE ppm 33.1 45.3 7.1 55.9 167 194 83 197

SUSPENDED SOLIDS, TOTAL ppm 1 3 6 2 <1 <1 <1 <1

TURBIDITY NTU 1.7 1.8 1.9 1.7 0.1 0.1 0.1 0.2

UV-254 cm-1 0.491 0.293 0.892 0.145 0.047 0.038 0.047 0.039

Raw Water Finished Water

ANALYTE UNITS

 
 

 



www.manaraa.com

15 
 

Many other water quality characteristics vary seasonally; Table 2.1 shows common 

water quality metrics for September 2010 through June 2011 for raw and finished water, 

demonstrating this variance and providing insight into the unique challenges of the 

Hillsborough River Reservoir water. These large seasonal variations effect the operation 

of the plant, which is reflected in increased ozone demand and decreased filter 

performance during the wet season, resulting in higher operational cost. However, the 

low alkalinity lowers the amount of pH adjusting chemicals, such as caustic soda and 

sulfuric acid, required. 

 

During the wet season (June-September), extra water is treated and pumped into a 

series of Aquifer Storage and Recovery (ASR) wells. These wells are 300 to 600 feet 

deep. ASR water is then pumped back out during the dry season (October-May) to 

supplement production. Approximately 1 billion gallons are stored and recovered every 

year. The ASRs allow the DLTWTF to supply all of the water for the City of Tampa 

during all but the worst droughts, saving the City from purchasing more expensive water 

from the regional wholesale drinking water utility, Tampa Bay Water. Prior to the 

installation of ASR system, the Hillsborough River Reservoir was often an insufficient 

supply during April and May. Water demand also peaks during the driest months as 

residential and commercial irrigation requirements peak, exacerbating the supply issue. 

The seasonal rain patterns are displayed in Figure 2.3.  

 



www.manaraa.com

16 
 

 
Figure 2.3: Average monthly rainfall in Hillsborough County 1915-2011, data accessed 
7/24/2012 from the Southwest Florida Water Management District 

 

2.2: Historical Issues and Remedies 

As mentioned in Chapter 1, in the past the DLWTF had used a simpler 

coagulation/flocculation and sand filtration plant.  In 1998, the EPA promulgated both 

the Stage 1 Disinfection and Disinfection Byproducts Rule (presented earlier in Table 

1.1) and the Interim Enhanced Surface Water Treatment Rule (Interim ESWTR) (EPA 

2001). One effect of this change was a decrease in the MCL for TTHMs, going from 100 

ppb to 80 ppb. The DLTWTF had a typical annual average of around 80 ppb, meaning 

violations were likely to occur in the future if changes were not made. The Interim 

ESWTR rule also added new requirements for turbidity, Giardia, and Cryptosporidium. 

The DLWTF was not equipped to deal with these new issues without significant changes. 

These issues led to the complete upgrade and overhaul of the plant to its current state, 

0.00

1.00

2.00

3.00

4.00

5.00

6.00

7.00

8.00

9.00
R

ai
n

fa
ll,

 I
n

ch
es

Average Rainfall in Hillsborough County 1915-2011



www.manaraa.com

17 
 

adding ActifloTM, ozone, and biologically activated carbon filtration to increase removal 

credits for Giardia and Cryptosporidium while lowering turbidity and TTHM formation. As 
[...]
1989, Urfer et al. 1997, Wang et al. 1995, Bouwer and Crowe 1988, Price et al. 1993). 

LeChevallier et al. (1991) found AOC to be the limiting nutrient of biofilm formation 

based on the nutrient molar ratio of 100:10:1 (carbon:nitrogen:phosphorus) required by 

heterotrophic bacteria. LeChevallier et al. (1996) found a direct correlation between AOC 

and regrowth potential. If the biodegradable carbon is not removed, it acts as a food 

source for heterotrophic bacteria in the distribution system. Whichever bacteria thrive 

create biofilms, providing a safe harbor for all other microorganisms, the most 

concerning of which are pathogenic bacteria such as Escheria coli (Camper et al. 1991, 

Rice et al. 1991). 

 

The ozonated NOM has been indicted as a primary cause of disinfection byproduct 

formation (Reckhow et al. 1990, Reckhow and Singer 1990, Rice and Gomez-Taylor 

1986). Westerhoff et al. (1998) presented a possible mechanism for the increased 

formation rates of TTHMs and other DBPs based on the changes that occur in the NOM 

during ozonation. 

 

Total organic carbon (TOC) and dissolved organic carbon (DOC) are the common water 

quality parameters used to measure organic carbon in drinking water treatment. If one 

wishes to relate these two parameters to the biological activity of a water, they become 

less useful, as large amounts of TOC and DOC are unable to be utilized as a nutrient 

source for microorganisms. In addition, TOC and DOC cover a variable mix of organic 

compounds that are not useful metrics in biological processes. Only measuring 

compounds that can be utilized by microorganisms is important for drinking water 



www.manaraa.com

25 
 

treatment because the primary concern is re-growth of bacteria in the distribution 

system. The use of carbon bioassays allows for greater resolution in the evaluation of 

treatment technologies. The two most common methods for measuring the amount of 

biologically available carbon are biodegradable organic carbon (BDOC) and assimilable 

organic carbon (AOC). BDOC uses the natural microorganisms present in the water 

tested and tracks dissolved organic carbon (DOC) until a plateau is reached, and the 

value of BDOC is the difference between the initial and final concentration of DOC 

(Servais et al. 1987). AOC uses a fluorescent strain of Pseudomonas and measures the 

carbon that is assimilated into cell mass, which is then converted to a carbon value 

based on a calibration or conversion factor (van der Kooij et al. 1982). This method was 

later modified to include a Spirillum strain (Huck et al. 1990). BDOC typically represents 

a larger percentage of TOC than AOC, with concentrations ranging from 10-60% of TOC 

in natural waters compared to <5% for AOC (Servais et al. 1987). Escobar and Randall 

(2001) reported that using only one bioassay can lead to under- or over-estimation of 

the bacterial regrowth potential of the water, as different mixtures of biodegradable 

carbons can cause one assay to increase more than the other.   

 

An alternative chemical analytical method for measuring carboxylic acids can be used to 

measure a portion of AOC. Formate, acetate, and oxalate typically account for around 

half of AOC (Hammes et al. 2006). As a chemical analytical method, it has a much lower 

turnaround time and typically provides more consistent results compared to bioassays. 

  

As a single cause of increased chlorine/chloramine demand in biofiltration has not been 

identified, multiple avenues of improving the post-filter chlorine/chloramine demand 



www.manaraa.com

26 
 

have been investigated. Amirtharajah (1993) examined the importance of the air scour 

process during the backwashing of filters, where air and water are used simultaneously 

to create a phenomenon known as “collapse-pulsing.” A high speed camera was used to 

confirm the theoretical basis of the method. Collapse-pulsing increases the detachment 

of particles during backwash, preventing mud-ball formation and increasing filter 

effluent quality after backwash. Ahmad et al. (1998) found collapse pulse backwashing 

followed by traditional water backwash with at least 25% bed expansion produced water 

with lower AOC than without air scour. It also produced lower AOC than a non-biological 

filter. Ahmad et al. (1998) also found non-chlorinated water to produce water with lower 

AOC. Miltner et al. (1995) found that non-chlorinated backwash water led to increased 

removal of aldehydes and AOC compared to chlorinated backwash water. Vokes (2007) 

found non-chlorinated backwash water led to lower chloramine decay compared to 

chlorinated backwash water. Wang et al. (1995) found significant improvements in the 

removal of aldehydes and TOC using non-chlorinated backwash water compared to 

chlorinated backwash water. 

 

GAC exhibits many advantages over anthracite for biofiltration. Ahmad and Amirtharajah 

(1998) found that bacteria remain attached to GAC better than to anthracite during 

backwash. Wang et al. (1995) found that GAC could hold 3 to 8 times more biomass 

than anthracite. Urfer et al. (1997) found that GAC filters provided better aldehyde 

removals at colder temperature and established biofilms quicker than anthracite. They 

also found that anthracite filter performance is negatively affected by chlorinated 

backwash water significantly more than GAC. 

 



www.manaraa.com

27 
 

Filter depth appears to have a limited effect on biofiltration compared to traditional 

filtration. Wang et al. (1995) found that most bioactivity occurred in the top 15 cm of a 

biofilter, suggesting that most NOM removal occurs near the top of biofilters, making 

filter depth less important. Velten et al. (2011) found the highest biomass concentration 

45 cm from the filter top, which decreased to the bottom of the filter by a factor of 2.3. 

 

Carbon has been found to be the limiting nutrient for biofilm formation in multiple 

studies on finished water regrowth, and correlated with AOC (LeChevallier et al. 1991, 

LeChevallier et al. 1992, Chandy and Angles 2001). Chandy and Angles also found that 

biofilm formation corresponded with increase chloramine decay rates. LeChevallier et al. 

(1991) identified the molar ratio of 100:10:1 of carbon, nitrogen, and phosphorus, 

respectfully. Based on this research where biofilm development is being prevented, 

Lauderdale et al. (2012) investigated the addition of nutrients to biofilters, where biofilm 

development is a positive trait. They also identified the carbon, nitrogen, and 

phosphorus in pre-filtration water and added ammonia and phosphorus to the top of 

filters based on the molar ratio used to predict limiting nutrients. The basis for this is 

two-fold: For one, if insufficient ammonia and phosphorus are available, bacteria in the 

filters are not removing the maximum amount of biodegradable carbon possible. 

Alternatively, bacteria produce more biofilms when “stressed”; a nutrient in limited 

supply may increase the amount of biofilm material formed in the filters, leading to 

excessive clogging. 

 

 The primary materials of biofilms are extracellular polymeric substances (EPS). Liu et al. 

(2006) identified the relationships between nutrients and microbial production and 



www.manaraa.com

28 
 

secretion of EPS. Lauderdale et al. (2012) found that nutrient addition decreased 

terminal head loss by approximately 15%. Barker and Stuckey (1999) review soluble 

microbial products (SMPs) in the effluent of biological process involved in wastewater 

treatment, of which EPS is a constituent. SMPs are the assortment of organic products 

and by products of the microbial reactions involved in biological treatment. While most 

SMPs research is in wastewater treatment, it is likely that SMPs and EPS have effects 

that have not been quantified on biological filtration in drinking water treatment. 

 

3.2: Materials and Methods 

3.2.1: Experimental Methods 

The pilot plant filters used in this study, that emulate the full scale system at the David 

L. Tippin Water Treatment Facility, take water directly from the filter junction box, 

where caustic and polymer are added prior to full scale biofiltration. The six rectangular 

filters are 1ft2 and were operated at loading rates of 1-2.5 gpm/ft2 and height of 9 feet, 

with turbidity, headloss, and flow rate recorded to supervisory control and data 

acquisition (SCADA) software. Turbidity was measured by a HACH (Loveland, CO) model 

SC100 controller with a 1720E sensor verified monthly and calibrated every 3 months. 

Headloss was measured by an Endress & Houser (Greenwood, IN) model PMD70 

calibrated every 6 months. Flow rate was measured by a Endress & Houser (Greenwood, 

IN) magmeter Promag 10 inspected for accuracy every 6 months. All other 

measurements were done by taking samples to the on-site water quality lab transported 

on ice in coolers. Granular activated carbon (GAC) was acquired from the full scale 

system after being in use for over 2 years and had an effective size of 1mm. Because 

the GAC came from the full scale system, it was already bioactive. Anthracite was 



www.manaraa.com

29 
 

acquired from Anthrafilter (Niagara Falls, NY). Since the anthracite had not been 

previously used, the filters were run for 3 months prior to performing any analysis. 

Velten et al. (2011) found that bioactivity reached a plateau (based on DOC removal and 

ATP analysis) after approximately 2 months. For the pilot study, filters 1 and 6 contained 

24 inches of anthracite on top of 12 inches of sand. Filters 2, 3, 4, and 5 contained 24 

inches of GAC on top of 12 inches of sand. 

 

Backwash water was stored in a 1,000-L high density polyethylene (HDPE) tank. When 

chlorinated water was to be used for backwash, finished water from the clearwell of the 

full scale DLTWTF filled the tanks. When non-chlorinated water was to be used, effluent 

water from the pilot filters was collected and pumped into the tank. 

 

Nutrient addition was accomplished using a 120-L HDPE tank combined with a Cole-

Parmer MasterFlex peristaltic pump, with the nutrients feeding into the top of the filters. 

The ammonia solution was prepared from ACS grade ammonium chloride (NH4Cl) 

(Fisher Scientific, Fair Lawn, NJ). The phosphorus solution was prepared from ACS grade 

85% phosphoric acid (Fisher Scientific, Fair Lawn, NJ). 

 

When the project first started, filters were manually backwashed twice a week (Tuesday 

and Friday) with their headloss recorded immediately prior to backwash. Starting in 

December of 2011, the filters were put on an automatic backwash sequence identical to 

the one outlined for the full scale DLTWTF filtration system in Chapter 2, using set 

points for run time, turbidity, and headloss identical to the full scale system. The run 

time set point was changed from 80 hours to 120 hours in April of 2012 to 



www.manaraa.com

30 
 

accommodate increased filter run times. It was further raised to 150 hours in May of 

2012. The backwash procedure consisted of first draining the filter water level to one 

foot above the media, followed by 90 seconds of air scouring at 3 scfm/ft2. Low rate 

backwash at 7 gpm/ft2 began in tandem with 45 seconds of air scouring. Low rate 

backwash continued for another 45 seconds, followed by 7 minutes of high rate 

backwash at 17 gpm/ft2. High rate is followed by 1 minute of low rate backwash to 

finish the cycle. The filter is then put back in service. 

 

3.2.2: Analytical Methods 

Chloramine demand was measured by dosing waters with a 1.05:1 molar ratio of 

ammonia to chlorine at 8ppm chlorine through April 2011. After that, a molar ratio of 

1.2:1 ammonia to chlorine was used due to breakpoint chlorination issues. To normalize 

samples, the volume each sample was adjusted to 1.8 L and the pH of each sample was 

adjusted to 7.70. Total chlorine was measured 45 minutes later after dosing. Following 

day one, total chlorine was measured daily at approximately the same time during the 

remaining four days by Standard Method 4500G-Cl Chlorine (Residual), DPD colorimetric 

method (Standard Methods 2005). Chlorine used for dosing was prepared from a 5-6% 

hypochlorite solution (Fisher Scientific, Fair Lawn, NJ). Ammonia used for dosing was 

prepared from ACS grade ammonium chloride (Fisher Scientific, Fair Lawn, NJ). 

Phosphate buffer solution and DPD indicator solution were purchased factory prepared 

(Ricca Chemical Company, Arlington, TX). Potassium iodide was prepared from ACS 

grade potassium iodide (Fisher Scientific, Fair Lawn, NJ). 

Total organic carbon (TOC) was measured with a Teledyne Tekmar (Thousand Oaks, 

CA) TOC Fusion in accordance with Standard Method 5310C (Standard Methods 2005). 



www.manaraa.com

31 
 

Assimilable organic carbon (AOC) was analyzed by MWH Laboratories (Monrovia, CA) 

following Standard Method 9217B (Standard Methods 2005). Carboxylic acids were 

analyzed according to an ionic chromatographic method reported by Peldszus et al. 

(1996), Kuo (1998), and Kuo et al. (1996) with minor modifications using an ion 

chromatograph method (Dionex ICS 3000) with details to be submitted for publishing. 

In summary, 20 ppm mercury chloride was used as a preservative and a sample holding 

time of 17 days was adopted. Post ozone samples were not aerated since ozone 

residuals were consistently close to non-detect. The calculated method detection limits 

(MDLs) were 3.7, 2.5, and 2.5 µg/L for acetate, formate, and oxalate, respectively. 

Carboxylic acids analysis beginning in May 2012 was performed by Underwriters 

Laboratory using the same method and instrument. 

 

3.2.3: Experimental Design 

Four major factors were evaluated for their potential efficacy in improving the 

performance of biofiltration. The first was filter depth, which was studied with GAC 

media at 24, 36, and 48 inches atop 12 inches of sand. The second condition was media 

material, replacing the GAC in filters 1 and 6 with anthracite. The GAC in filters 2-5 

remained unchanged and the depth for all filters was adjusted to 24 inches. This allowed 

the next two conditions to be tested on both GAC and anthracite media simultaneously. 

The third condition was the effect of chloramines’ presence in backwash water. To test 

this condition, the filters had to be run with non-chlorinated backwash water for an 

extended period of time (at least 1 month) to allow bioactivity to recover from regular 

chlorinated backwashes. Nutrient addition was studied with non-chlorinated backwash. 



www.manaraa.com

32 
 

Ammonia and phosphorus were added to filters 1, 3, and 4 on the tops of the filters, 

allowing a comparison between GAC and anthracite. 

 

During the course of each condition, samples were collected and tested for chloramine 

demand, TOC, AOC, and carboxylic acids. Samples were taken from before and after the 

pilot filters as well as from the full scale system, allowing a comparison of performance. 

 

3.3: Results and Discussion 

3.3.1: Chlorine Demand Background 

As discussed in Chapter 2, high chlorine demand has been a persistent problem at the 

DLTWTF since ozonation and biofiltration were incorporated into the treatment plant. 

Chlorine demand is the amount of decay in chlorine concentration over a specified time 

period. At the DLTWTF, chlorine demand is calculated by the differences in chlorine 

concentration right after its addition at the plant and at the furthest end of the 

distribution system. Chlorine demand and chloramine demand are used interchangeably 

because chloramine is the only form of disinfectant present in the water. As a result, 

analytical procedures for total chlorine measurement were followed and the results 

should reflect chloramine levels. 

 

Figure 3.1 shows the trend of total and distribution chlorine demand at the full scale 